
ASSEMBLY  INSTRUCTIONS

BCA(BCU)1001Q / K / CK

1.Pick up one side rail and insert the hook into the post slot of the footboard.

2.Repeat step  1 to attach the other side rail.

3.Follow steps 1 & 2 to attach the headboard.

4.Attach slat support legs to slat as indicated in diagram, with metal insert

   neck facing up.

5.Lay 4 slats across bed as indicated in diagram.  Align the pre-drilled holes

   of the wooden slats with the pre-drilled holes of the bed side rail. Secure by

    using 1-1/4" sharp end screws.

1-3/4" Sharp End Screws             8  pcs

Slats                                                4  pcs

Slat Support Legs                         8  pcs

5

4

3

Bottom of the slat

Top of the slat

Metal insert

neck facing up.

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury,

therefore, for your protection, please remove any exposed staples used in packing.

Please keep all hardware parts out of the reach of children.

1. We recommend that you should assemble this product with the assistance of another person;this will make assembly easier,
    and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased
    product correctly and efficiently.

®

Insert on the outside slot.

1-1/4" Sharp End Screws             8  pcs

Slats                                                4  pcs

Slat Support Legs                         4  pcs

Parts List (included in BCA1001Q) Parts List (included in BCA1001K/CK)

BCA(BCU)1001Q BCA(BCU)1001K

BCA(BCU)1001CK



BCA(BCU)1001QH\KH\CKH

ASSEMBLY  INSTRUCTION

Turn the headboard over in order to assemble the legs. Insert
the parts (1),(2) and (3) through the hole of the leg on the back
of the headboard.   Repeat the step for the other side.

6PCS 5/16" Washer
6PCS 5/16" Spring Washer

6PCS 5/16"x1-1/2" Machine Bolts31
2

x3-1-1/2"L



Back

Inside

Outside

InsideOutside

The front side

of left leg

The front side

of right leg

R

R

L

L

Caution : Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause

injury, therefore, for your protection, please remove any exposed staples used in packing.

Please keep all hardware parts out of the reach of children.

1. We recommend that you should assemble this product with the assistance of another person;this will make assembly easier,
    and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased
    product correctly and efficiently.

®


